

Dubai Central Laboratory

Construction Materials Laboratory Section - Chemical Analysis Unit

TEST REPORT

VOC CONT.OF ADHESIVES/SEALANTS/VARIOUS MATERIALS

Report No:	100281299	Request No:	EMTX-2018-074671
Project No:	PS18-1139	Report Date:	16/09/2018
Project Name:	TESTING SERVICE FOR WEST ASIA NETWORK DMCC		
Consultant:	NA		
Contractor:	WEST ASIA NETWORK DMCC		
Location:	WEST ASIA NETWORK DMCC DUBAI UAE		
Source:	NOT GIVEN		
Sample Description:	DENSIFIER		
Sampling Date/Time:	30/08/2018 10:00 AM	Lot Number:	NG
Receiving Date/Time:	02/09/2018 08:00 AM	Lot Size:	- NA
Sample Size:	1 litre	Sender No:	NG
Material/Mix type:		Laying Date/Production Date:	
Nominal Size / Working Block Size L * T * H (mm) : NA			

TEST RESULTS

PARAMETERS	RESULTS
VOC Content in g/L	<1

Sampled By:	SAURABH AGARWAL	Tested By:	RAMAKM
Samples Brought By:	SAURABH AGARWAL	Testing Date:	05/09/2018 11:13 AM
Sampling Method:	NOT GIVEN	Sampling Report No:	
Test Method:	DMS-0033:2016	Test Method Variation:	NIL
Remarks:	PRODUCT NAME: Ashford Formula by CureCrete Distribution		

To verify this document please go to <http://login.dm.gov.ae/wps/portal/documentverification> and Enter Document ID: **EMTX-2018-074671** and Verification Code: **328-067** or scan the QR code below.



This Report is computer approved and authorized by Chemical Analysis Unit
It does not require any signature

